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Title: Sound Transmission Test Results

Product: 1” Sound Silencer

Application: Wall and Ceiling

Testing Standard: ASTM E90

Test Date: 02/11/1999

Why this test: This test evaluates a products efficiency of reducing transmission of sound at multiple 

frequencies. The test simulates the product’s acoustical performance with a direct installation on a 

wall or ceiling.

Test Result Summary: STC - 9; OITC - 8

Test ID: 01-34115.01-6
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9 8

Frequency 
(Hz)

Tranmiss ion 
Loss  (dB)

80 4
100 8
125 6
160 6
200 5
250 5
315 6
400 7
500 7
630 8
800 8

1000 8
1250 9
1600 9
2000 9
2500 10
3150 13
4000 16
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ASI TEST RESULT DISCLAIMER 
ASI makes every effort to ensure the accuracy and reliability of the information provided. Laboratory testing is conducted by independent testing organizations.  
ASI does not guarantee that field tests or independent tests will not vary.



SOUND ABSORPTION
ASTM E90

Accredited by the National Institute of Standards and Technology (NIST) under the National Voluntary Laboratory 
Accreditation Program for the specific test methods under lab code 200361. The laboratory’s accreditation or test 
report in no way constitutes or implies product certification, approval, or endorsement by NIST. This test report applies only 
to the specimen that was tested.
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